



### TEST REPORT

Date: 6/10/2008

TEST NUMBER: 114603

CLIENT	Dyerich Flooring Designs, Ltd./Terra Legno
--------	--

TEST METHOD CONDUCTED	ASTM D1037 Water Absorption and Swelling
-----------------------	--

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	PEBCNT Brazilian Cherry
COLOR	-----
ROLL	-----
CONSTRUCTION	Engineered Wood
FIBER	-----
BACKING	-----
REFERENCE	

#### GENERAL PRINCIPLE

A test specimen was acclimated to laboratory conditions for 48 hours and then regauged for thickness and weighed. The sample was then exposed to high humidity in a chamber, removed, gauged and weighed again. The difference is reported as thickness swell and moisture absorption.

#### TEST RESULTS

	Original	Final	Difference
Thickness Swell	0.565 Inch	0.599 Inch	0.034 Inch/ 6.0%
Water Absorption	301.50 Grams	366.99 Grams	65.49 Grams/ 21.7%

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.